
Package leaflet: Information for the user 

 

Paxeladine, 0.2% syrup 

Active substance 

Oxeladin hydrogen citrate  

 

Read all of this leaflet carefully before you start using this medicine because it contains 

important information for you. 

Always use this medicine exactly as described in this leaflet or as your doctor or pharmacist has told 

you. 

- Keep this leaflet. You may need to read it again. 

- Ask your pharmacist if you need more information or advice. 

- If you get any side effects, talk to your doctor or pharmacist. This includes any possible side 

effects not listed in this leaflet. 

- You must talk to a doctor if you do not feel better or if you feel worse after 3 days. 

 

What is in this leaflet   
1. What Paxeladine syrup is and what it is used for 

2. What you need to know before you use Paxeladine syrup 

3. How to use Paxeladine syrup 

4. Possible side effects 

5. How to store Paxeladine syrup 

6. Contents of the pack and other information 

 

 

1. What Paxeladine syrup is and what it is used for 

 

This medicine is used for symptomatic treatment of dry and painful cough. 

You must talk to a doctor if you do not feel better or if you feel worse after 3 days. 

 

 

2. What you need to know before you use Paxeladine syrup 

 

Do not use Paxeladine syrup: 

- if you are allergic to active substance(s) or any of the other ingredients of this medicine (listed 

in section 6). 

-  if you have productive cough, because in that case, the body uses cough reflex as natural 

protective response to remove secrete from the bronchi. 

 

Consult with your doctor, if cough becomes productive and produces mucus and fever or if you have 

a chronic bronchial or pulmonary disease, which involves wet cough with mucus. 

 

Warnings and precautions 
Talk to your doctor or pharmacist before taking this Paxeladine syrup. 

 

Avoid concomitant use of substances to thin secretion (expectorants, mucolytic preparations).  

This medicine must not be used in patients with rare hereditary problems of fructose intolerance, 

glucose – galactose malabsorption or sucrose-isomaltase insufficiency. 

 

Children 

There are no clinical data available on the efficacy and safety of treatment in children under 30 

months of age, and thus this medicine must not be used in children of that age. 

 

Other medicines and Paxeladine syrup 

Tell your doctor or pharmacist if you are using or have recently used or might use any other 

medicines. 



Oxeladin must not be combined with expectorants. 

 

Pregnancy, breast-feeding and fertility 

If you are pregnant or breast-feeding, think you may be pregnant or are planning to have a baby, ask 

your doctor or pharmacist for advice before taking this medicine. 

This medicine must not be used during pregnancy and breast-feeding. 

 

Driving and using machines 

Paxeladine syrup does not affect the ability to drive or to use machines or tools. 

 

Paxeladine syrup contains 
Patients with diabetes or on low-sugar diet must take into account that daily dose contains the 

following amount of sucrose: 4.25 g per 5 mL dose and 2.125 g per 2.5 mL dose.  

This medicine contains small amount of ethanol, one 2.5 ml dose contains 12 mg ethanol and one 5 

ml dose contains 24 mg ethanol.  

 

 

3. How to use Paxeladine syrup 
 

Always use this medicine exactly as described in this leaflet or as your doctor or pharmacist has told 

you. Check with your doctor or pharmacist if you are not sure. 

 

For measuring the correct dose, use the supplied measuring spoon or measuring cup with 2.5 mL and 

5 mL markings. 

 

Use in children 

Recommended dose 

Children weighing 15...20 kg (i.e. children aged ca 30 months...6 years): 

2.5 mL in every 4 hours, no more than 3...4 doses (2.5 mL) a day based on weight. 

Children weighing 20...30 kg (i.e. children aged ca 6...10 years): 5 mL in every 4 hours, no more than 

2...3 doses (5 mL) a day based on weight. 

Children weighing 30...50 kg (i.e. children aged ca 10...15 years): 5 mL in every 4 hours, no more 

than 3...5 doses (5 mL) a day based on weight. 

 

Adults:  

Recommended dose: 

5 mL in every 4 hours, no more than 5 doses (5 mL) a day. 

If the medicine does not produce the desired effect, do not increase prescribed dose and do not take 

the medicine in combination with another cough medicine. Consult with your doctor. 

Duration of treatment must be short (a few days) and the medicine should only be used for cough 

(symptomatically). 

 

If you take more Paxeladine syrup than you should 
In case of large overdose, contact your doctor or call ambulance immediately. Observe the signs of 

respiratory and cardiac function. There is no specific antidote available. 

 

If you forget to take Paxeladine syrup  
Do not take a double dose to make up for a forgotten dose. 

 

If you have any further questions on the use of this medicine, ask your doctor or pharmacist. 

 

 

4. Possible side effects  
 

Like all medicines, this medicine can cause side effects, although not everybody gets them. 

 



There may occur allergic skin reactions. 

 

Reporting of side effects 

If you get any side effects, talk to your doctor or pharmacist. This includes any possible side effects 

not listed in this leaflet. You can also report side effects directly via www.ravimiamet.ee. By 

reporting side effects you can help provide more information on the safety of this medicine. 

 

 

5. How to store Paxeladine syrup 
 

Keep this medicine out of the sight and reach of children. 

Do not use this medicine after the expiry date which is stated on the carton. The expiry date refers to 

the last day of that month. 

This medicine does not require any special storage conditions.  

The medicine is to be used within a maximum of 6 months after first opening. 

 

Do not throw away any medicines via wastewater or household waste. Ask your pharmacist how to 

throw away medicines you no longer use. These measures will help protect the environment. 

 

 

6. Contents of the pack and other information 

 

What Paxeladine syrup contains 

The active substance is: oxeladin hydrogen citrate. 1 mL contains 2 mg of oxeladin hydrogen citrate. 

The other excipients are: Cocoa flavouring (fragrances, water, ethanol), liquid sucrose, purified 

water. 

 

One 2.5 mL dose contains 5 mg oxeladin hydrogen citrate. 

One 5 mL dose 10 mg oxeladin hydrogen citrate.  

 

The excipients with known effect: one 2.5 mL dose contains 2.125 g sucrose and one 5 mL dose 

contains 4.25 g sucrose.  

 

What Paxeladine syrup looks like and contents of the pack 
Clear, slightly yellow syrup with chocolate and cherry aroma.  

Type III amber, 125 ml glass bottle closed with an aluminum cap and covered with a polyethylene 

cap 

 

or 

 

Type III amber, 100 ml glass bottle closed with a polyethylene cap and covered with a polyethylene 

cap. 

 

The packaging contains 2.5 ml and 5 ml double-dose ivory polystyrene measuring spoons or 

polyethylene measuring cups. 

 

Marketing Authorisation Holder: 
Ipsen Consumer Healthcare 

65, quai Georges Gorse 

92100 Boulogne - Billancourt 

Cedex 

France 

 

Manufacturer: 

BEAUFOUR IPSEN Industrie 

Rue Ethe Virton 



28100 Dreux 

France 

 

This leaflet was last revised in December 2021. 

 


